Operator’s manual

Hand Cleat Bender

BII, 4ll, & 30ll

NIMA S
LOCKFORMER




Cleat Bender Parts List

PART NUMBER DESCRIPTION QUANTITY PART NUMBER QUANRTITY

26486 Camp Bor 24" 1 57761 Latch Wekdment
26487 1 58484 Stand Weldment - 18* 1
30059 0004 | HHCS 1420, 114
34485 te 24° 1 [ 60005 4 -1 0
34486 Bend Plate 30" 1 60005 HHCS, 1/4-20, 3/4 - 24 26
3448 HHCS, 1/4-20, 34 3
34488 Shim Plote 30° 1 60308 1

US13 Shim Plate 18" 1 60610 SSS, VA x 14 - 24 8 30

Hs14 Bend Plote 18° 1 60650 §55, ¥16-18 x 516 2

40027 Pud, Natow 4 60656 S85, 51618 x 1-3/4 1

40028 Fod, Deol 1 60748 555, ¥8-11x1172 - 3¢ 1

40029 Fod, Mein - 18° 5 60853 Bokt, Camdg, 1/4-20 x 1-1/4, GRS ]

40029 Pud, Main - 24" 8 61061 Nut, 1/4-20, Heavy SF 7

40029 Fod, Main for 30° 1 61100 Net, Hex, 5/16-18, Fnished 1

47809 Fivot Pin 62653 2 61160 Not, 1/2-13, Heavy S 1

57697 Hoadle Assembly 1 61202 Nut, 5/8-11, HN, Heawy SF. -18 1

57698 Handle Assembly 1 61203 Nut, 5/8-11, Fniched (151649 1

51708 Bed Weldment & Madh - 30 1 62370 Wistr, Lod, 1/4, Med 3

57709 Beom Weldment & Madh - 30 1 62636 Pin, Dol 3/Bx2 - 20230 1

s Bed Wedment £ Modh - 24" 1 42740 Pin #98296A bp 33, 2 1

5112 Beom Weldment - 24" 1 82770 Pig Spry #27107, Shost 1

57719 Siond Weldment - 30 1 62807 PHS, 16182 34 - 1¥ 6

57720 Stond Weldment - 24 1 62807 PHS, SN&I9 094 - 24 8

571730 Bed Weldment 2 Modh - 18 1 42807 PHS; 81618 x /4 - 30° 10 Tk
51132 Beom Weldment & Modh - 15° 1

NEW TRIGGER ASSEMBLY
63170 —;
SERR RN [ AT oH VIELDMENT

NUT 81160

BOLT

NUT 61061
~




Cleat Bender lllustrated Parts Breakdown

(Bed - Final Assembly) -

. 57730 - 18" o
@ 57711 - 24" E
/_ 57708 - 30" 1

P i i s t— ittt ot S, e, e, s ot e e, et e e, ey e e, e i}

40029 (5) - 18"
= 40029 (8) - 24"

s P

bl

Lécous {20) - 18 . .Za"—’ :
60005 (26} - 24" ' .
60005 (32) - 30"

(Beam-Final Assembly) . {5l frsid@ O A mmyiuaeyessmoy—prermreyemarermar p— r 4
' S LN\ e e e e e 1

. & s i B - - 8- =

= [ o =

hin L : Nt picdie Plats
= 62807 (6) - 18 34514 - 18"
62807 (8) - 24" 34487 - 24"

- 42807 (10) - 30" 34486 - 30"

30059 - 18"

34513 - 18" = d
34485 - 24" 26486 - 24"
34488 - 30" 26487 - 30"
[ [
B e e e e ST et

3 W
=57732-18" "

57712 - 24"
57709 - 30"

NOTE: Above illustrations represent the 18" cleat
bender. Part numbers and quantities are the same for

. 24" and 30" machines unless otherwise indicated.




H N v m
T | T2-92-11] 1:1. iEs ) _W T
€] 19./.500 _ m.__n._ s . E_WE
INIGWO1IM HILV ....,.n-h. — —— e
ELROT 1 ‘BB cmay weola (1L = . i
=09 JIWJIOJNO0T 23YL p
1507 Siavd
. M . i i 8 B e .~ - - ey P
I _.\ .
3 T ] -
J U
69S1€00 |\
2dd] o s
BrsE
434
cE/Sl ¢ _ " *
" CE/IE
|1 +
" E
T 1
L1
£0-82-L ‘d'A ¥Sra0lse60 033 £ | 1w
D3ADHeY v NOILd[#3530 azs | a0z 02062 cigms an | 4338 |1 ]2]e
SOIS1A3 SALVLS A3 | pnrsTase

[ ll_ A 1944500 _ | & £ 7




W0€ 10,72 ",8| :syBusy jo Sojoy7y *

.E@:
o390 SALIp sy @c._gouh 1O Yspy _@EBQQ sy

abououy z._mom Oj bm.cm._wmw |00} pabbn; v

dIAN39 Lvap aUNVH



1/2” HEM FOR 9 STATION AUXILIARY SHAFT MACHINES
CAPACITY 20 - 24 GUAGE GALVANIZE

INSERT DRAWING

INSTRUCTIONS
1. Remove cover and side plate.
2.8 Mount roll in position on auxiliary shaft, rotate roll. insert key, place 3/8”

“C” washer in position and lock in place with 3/8” 16 HHCS.
3. Replace side plate.
ENTRANCE GAUGE SETTING

Place a straight edge along outside face of rolls extending over the entrance table.
At a point closest to rolls (Y) measure 1 23/32” from the straight edge to gauge bar.
At a point furthest to the rolls (X)-measure 1 3/4”. Lock gauge bar in place.

EXIT STRAIGHTENER

Run piece through the last station about 1 foot and place exit straightener against
edge of hem.

STUD NUT ADJUSTMENTS

The 3/8” diameter studs that pass through the machine plates have nuts on top of
them. These nuts should be set as required to produce the most satisfactory
shape.

SUGGESTED SETTING

Set stud nuts snug, then loosen stud nut 1/2 turn at front of machine. If piece part
is tightly formed, loosen stud nut at exit end. If loosely formed, tighten stud nut at
exit end

After a satisfactory setting is obtained in all planes, lock entrance bars, exit
straightener, etc. firmly into position for production operation and replace cover.



NeW TRIG6ER ASSEMBLY

SPRING PLUNGER 62770----
NuT 61160----
l .--57761 CLATCH
WELDMENT
BoLT 60308
NuT 61061

62370
LOCKE WASHER.




